


Get More 
Out Of Your 
Pilot Plant 
By Putting 
Xytel In. 
More than 120 customers around the world 

have used Xytel's pilot plant expertise to 
gain additional dividends from their research 
investments. 

During the past decade, Xytel has completed 
350 pilot plants, many in the realm of thresh· 
old technology. Our experience inventory 
includes 137 different products for the 
petroleum, chemical, food, and pharma· 
ceutical industries. 

We have worked with all conventional pro· 
cesses, as well as exotic new technologies 
such as liquid·liquid extraction, adsorption· 
desorption, supercritical extraction, and 
membrane separation. 

Our modular design and construction prac· 
tices give you lower costs and shorter delivery 
[...]
1. Downey, D. C., R. E. Hinchee, M. S. Westray, and J. K. 
Slaughter, "Combined Biological and PhYSical Treatment of 
a Jet Fuel Contaminated Aquifer," Proceedings of NWW AI 
API Conference on Petroleum Hydrocarbons in Ground 
Water,627-643, Houston, TX (1988). 

2. Nash, J., R. Traver, and D. C. Downey, "Surfactant-En­
hanced In Situ Soils Washing," AF Engineering and Sevices 
Laboratory Technical Report No. 87-18 (1987). 

3. Rauch, P. A. and R. J. Watts, "In Situ Treatment of Pentachlo­
rophenol Contaminated Surface Soils Using Fenton Reagent," 
Proceeding~lst Annual Conference of the Water Pollution 
Control Federation, Dallas, TX (1988). 

4. Wilson, J. S., and S. H. Conrad, "Is Physical Displa~..,ment of 
Residual Hydrocarbons a Realistic Possibility in Aquifer 
Restoration," Proceedings of NWWAIAPI Conference on Pe­
troleum Hydrocarbons in Ground Water, 274-297, Houston, 
TX(1984). 

5. Wilson, J. L., S. H. Conrad, E. Hagan, W. R. Mason, and Pep­
linski, "The Pore Level Spatial Distribution and Saturation 
of Organic Liquids in Porous Media," Proceedings of 
NWWAIAPI Conference on Petroleum Hydrocarbons in 
Ground Water, 107-133, Houston, TX (1988). 

Environmental Progress (Vol. 9, No.3) 

6. Ellis, W. D., J. R. Payne, and G. D. McNabb, "Treatment of 
Contaminated Soils with Aqueous Surfactants," US EPA Re­
port 600/52-85/129 (1985). 

7. HMTC, Installation Restoration Program Records Search­
Volk Field Air National Guard Base (1984). 

8. Atlas, R. M., "Microbial Degradation of Petroleum Hydro­
carbons: An Environmental Perspective," Microbiological 
Reviews, Vol. 45, lSO-I99 (1981). 

9. Lee, M. D., "Biorestoration of Aquifers Contaminated with 
Organic Compounds," CRC Critical Reviews in Environ­
mental Control, Vol. 18,29-89 (1988). 

10. Wetzel, R. S., "In Situ Biological Treatment Test at Kelly 
AFB, Vol. II Field Test Results and Cost Model," Air Force 
Engineering and Services Laboratory Technical Report No. 
85-52 (1987). 

11. Hinchee, R. E., D. C. Downey, and E. Voudrias, "The Role 
of Hydrogen Peroxide Stability in Enhanced Biodegradation 
Effectiveness," Proc. of NWW AlAPI Conference on Petro­
leum Hydrocarbons in Ground Water, 715-722, Houston, TX 
(1988). 

12. Spain, J. C., J. D. Milligan, D. C. Downey, and J. K. Siaugh­
ter,Journal of Ground Water, Vol. 27, No.2, 163-167 (1989). 

13. Hinchee, R. E., D. C. Downey, M. S. Westray, Slaughter, "En­
han~..,d Biodegradation of Jet Fuels-A Full-Scale Test at 
Eglin AFB, FL," Air Force Engineering and Services Labora­
tory Technical Report No. 88-78 (1989). 

14. Ward, C. H., J. M. Armstrong, A Quantitative Determination 
of the Raymond Process for In Situ Biorestoration of Con­
taminater Aquifers, Proc. of NWW AI API Conference on Pe­
troleum Hydrocarbons in Ground Water, 723-743, Houston, 
TX(1988). 

15. Anastos, G. J., P. J. Marks, M. H. Corbin, and M. F. Coia, 
In Situ Air Stripping of Soils Pilot Study, Final Report, 
AMXTH-TE-TR-85026 (1985). 

16. Thornton, J. S., R. E. Montgomery, T. Voynick, and W. L. 
Wootan, "Removal of Gasoline Vapor from Aquifers by 
Forced Venting," Hazardous Material Spills Conf. Proc. 
(1984). 

17. Elliott, M. G. and D. W. DePaoli , " In Situ Venting of Jet 
Fuel-Contaminated Soil," 44th Purdue Industrial Waste 
Conference (1989). 

18. Florida Department of Environmental Regulation, "Guide­
lines for Assessment and Remediation of Petroleum Contam­
inated Soils" (1989). 

19. Dev, H., D. C. Downey, G. Stretsy, and J. E. Bridges, "Field 
Test of the Radio Frequency Soil Decontamination Pro­
cess," Proc. of Superfund 88 National Conf. and Exhibition 
(1988). 

August, 1990 173 



Innovative Management of an 
Aerated/Facultative Lagoon Suspended­

Growth Biological Treatment System 
for High Strength Industrial 

Waste Stabilization 

Timothy J. Muirhead 
Metro Denver Sewage Disposal District No.1, Denver, CO 80229 

Coors BioTechnology Products Company, in Johnstown, CO is a subsidiary 
company of Adolph Coors Brewery Company in Golden, CO. Coors 

BioTech is a corn wet-miUing industrial plant which processes shelled corn 
and converts it into several basic economical products: high fructose corn 

syrup (HFCS), corn oils, starch, sugars, and various agricultural by­
products (Figure 1). The corn wet-miUing operation and HFCS refining 

process generates a continual discharge of numerous process wastes. This 
wastewater is characterized as being a high strength, soluble, 

biodegraclable waste, highly variable in composition. Coors BioTech treats 
their own industrial waste on site at their wastewater treatment plant using 

the activated sludge process. The objective of this paper is to provide a 
more complete understanding of the necessity for innovative management of 

the Aerated/Facultative Lagoon in the Coors BioTech waste treatment 
process, and suggest the applications of such lagoons in seconclary 

biological treatment systems for high strength industrial waste 
stabilization [1-5]. 

INTRODUCTION 

The Coors BioTech industrial waste stabilization process 
primarily consists of two efficient biological treatment 
systems: a 31,800 m3 (8.4 Me) Aerated/Facultative La­
goon system and a 23,500 m3 (6.2 Me) conventional acti­
vated sludge system (Aeration Basin), complete with flow 
and strength equalization basin, chemical/nutrient blend 
tank, sludge reaeration, sludge return or waste (sedimen­
tation basin), and settling pond (Figure 2). Combined ef­
fluent from the second-stage settling pond and first-stage 
sedimentation basin is disinfected with chlorine and dis­
charged to the Little Thompson River. The excellent 
treatment efficiency of high strength industrial waste sta­
bilization experienced at this wastewater treatment facil­
ity is derived from the innovative management of the Aer­
ated/Facultative Lagoon treatment process and its unique 
operation, perfonnance, and process stream flexibility. 
Overall, the activated sludge waste treatment plant main­
tains an efficiency in excess of 96% BOD reduction and 
92% SS removal, as well as compliance with all NPDES 
discharge pennit limits. 

Research objectives were accomplished by a twelve­
month full-scale plant study from May 1986 to May 1987 
and a six-month bench-scale pilot-plant study from De­
cember 1986 to May 1987. An examination of the kinetics 
of biological suspended-growth provided valuable in­
sight and understanding of the high perfonnance, unique 
capabilities, and innovative operating strategies of the 
Aerated/Facultative Lagoon at Coors BioTech. The ki­
netic study was accomplished by examining bi<HJxi-

174 August, 1990 

dation in the Lagoon with the use of a bench-scale (8.5 
liter) pilot-plant. It was designed to simulate the physi­
cal, chemical, and biological environments of the full­
scale 8.4 million gallon (Me) operating Lagoon treatment 
system. Discussion of the kinetic study and results of the 
biological growth rate modeling can be found elsewhere 
[6]. 

Research results of the perfonnance and innovative 
management of an aerated/facultative lagoon suspended-

Figure 1. Com wet.....,illing process schematic. 

Environmental Progress (Vol. 9, No.3) 



I Settling L--..c::::==J----Q--> 
~n-'===po=n=d==I__, Chlorine Outfall 

I 
' I Contact Structure Aerated/Facultative 

Wastewater Lagoon 

l·r ~: -tGJ-

Influent 

A - Blend/Chemical Tank ~ 
B - Sedlmenlatlon Basin ~C 

C - Sludge Reaerotlon 1 c _ ~ 

Aeration 

Bosln 

I 

Figure 2. Original process How schematic. 

growth biological treatment system are presented to sug­
gest the importance and applications of such treatment 
processes as a viable alternative for high strength indus­
trial waste stabilization. 

BACKGROUND 

Wastewater Characteristics 

The corn wet-milling operation generates a continuous 
waste discharge, variable in composition at a volume of 
approximately 757 m3/d (0-20 mgd). The total volume of 
process wastewater requiring treatment during the study 
was approximately 268,700 m3/yr (71 MG/yr). Non-con­
tact cooling waters usually treated in an adjacent spray­
pond system were intermittently discharged to the waste 
treatment plant. Domestic wastes were discharged to the 
local town wastewater treatment plant (POTW). While 
757 m3/d (0.20 mgd) of wastewater can be considered low 
or moderate, its average biochemical oxygen demand 
(BOD) concentration of 4400 mglL and total dissolved 
solids (TDS) concentration of 13,200 mg/L is character­
ized as a high strength organic waste. Typical inHuent 
wastes can vary widely in a period of minutes: How (3-38 
Us or 50-600 gpm); pH (1.0-12.0 s.u.); sugar content 
(0-20%); BOD (2000-18,000 mglL); COD (2400-21,600 
mg/L), suspended solids (10-2300 mglL); ammonia (30-
1000 mglL); phosphorus (40-160 mg/L); and sulfides 
(10-100 mglL). 

Major process wastes at Coors BioTech originate from 
steepwater evaporators; starch modifying, washing, de­
watering, and drying; syrup refining through cooling, ac­
tivated carbon treatment, column regeneration, and ion 
exchange regeneration; chemical batching and regenera­
tion; syrup evaporation, storage, and shipping [7]. These 
process waste sources generated daily wastes which in­
cluded high-fructose corn syrup, modified starches, light 
and heavy steepwater, gluten, carbon, chemi'cal regener­
ates, ammonia, sulfur, acids, caustic, solvents, and bio­
cides. The com wet-milling and HFCS refining process 
uses sulfur dioxide to "crack" the com, ammonia to refine 
the syrup, and phosphorus-rich agricultural ditch water 
for general plant process cooling water. These chemicals 
significantly contributed to the contaminant load and re­
quired stabilization and treatment, prior to discharge, to 
meet permit limits. 

The industrial wastewater was primarily comprised of 
soluble carbohydrates. The total organic waste load to the 
waste treatment plant averaged 4.7 kglm3 (19.5 tons 
BOD/MG) or 3450 kgld (7800 lbs BOD/day). Very little 
waste was particulate or colloidal solid material. This did 
not allow for easy pollutant removal through screening, 
sedimentation, or filtration processes. Rather, a biological 

Environmental Progress (Vol. 9, No.3) 

and chemical treatment system was needed to treat the 
industrial wastewater discharged from Coors BioTech's 
com wet-milling and syrup refining processes. 

Treatment System Design 

The original design of the treatment plant was operated 
in a series How pattern; Surge/Equalization Basin to Aer­
ation Basin (first-stage) to Aerated Lagoon (second-stage) 
to Settling Pond to final discharge (Figure 2) [8]. The pro­
cess How described was designed and constructed in the 
spring of 1984 as a "bare bones" plant with the objective 
to provide a functional facility with sufficient capacity to 
handle a diverse and dynamic waste stream from the com 
wet-milling operation and meet NPDES requirements. A 
projected life of2 to 5 years was given for this original de­
sign, with the anticipation that future wastewater quanti­
ties and contaminate loads as a result of increased corn 
grind production, would necessitate improvements to 
meet the waste treatment demands. 

The wastewater treatment plant has demonstrated its 
unique ability to easily change and alter the original pro­
cess How design to handle increased loads and achieve 
higher waste removal rates, optimize plant treatment cap­
abilities, and control various operational/process upsets. 
Figure 3 shows the diverse stream How capabilities of the 
Aerated/Facultative Lagoon System, which have allowed 
unique configurations to be developed and innovative 
operating strategies to be implemented for successful 
treatment of the high strength industrial waste. Utilizing 
these resources has achieved effiuent quality which met 
the stipulated NPDES permit waste load limits for all 
months in treatment plant existence. The plant has pro­
duced extremely clean final effiuent ofless than 10 mglL 
as TSS and BOD, from inHuent wastes in excess of 
2000 mglL in TSS and 10,000 mglL in BOD, during pe­
riods of maximum performance. 

FULL-SCALE LAGOON RESEARCH APPROACH 

Operational Modes 

To qualitatively and quantitatively define and under­
stand the Aerated Lagoon's impact in the overall waste 
treatment process, its performance and treatment capabil­
ities were studied as a function of specific physical, 
chemical, and microbiological properties; material bal­
ances; operational conditions; aquatic environments; and 
treatment problems [9]. Throughout the study, innovative 
uses of the Aerated Lagoon as an activated sludge process 

Influent 

Wastewater 

l,.-------'---..I~ 
~~~ 

Aeration 

Basin 

A - Blend/Chemical Tank 

B - Sedimentation Basin 

C - Sludge Reaeratlon 

Figure 3. Modified process How schematic. 

August, 1990 175 



were utilized to test its operational efficiency in various 
treatment modes including conventional first- and sec­
ond-stage activated sludge, low and high-rate activated 
sludge, extended aeration, modified contact stabilization, 
modified Kraus process, and tertiary treatment process. 

The historical and primary operating strategy for the 
Lagoon used most during the study can be described as a 
classical aerated/facultative lagoon. The 31 ,SOO m3 

(S.4 MG) pond was operated as a continuous flow­
through suspended-growth reactor with intermittent pe­
riods of solids recycle. It provided second-stage treat­
ment as an aerated system, functioning in an aerobic, fac­
ultative, or anaerobic mode depending on organic 
loading. The Lagoon biochemically reduced and digested 
sludge from the first-stage sedimentation basin waste 
flows. It was also operated as a first-stage suspended­
growth biological treatment system for waste stabilization 
of excessive organic loads or toxic pollutants diverted 
from entering the conventional activated sludge Aeration 
Basin system. Dissolved oxygen was supplied from 63 
static tube aerators to keep the contents of the Lagoon in 
suspension and minimize odors which developed during 
periods of heavy organic loading. The diffused air system 
was operated continuously and output levels varied to 
maintain an aerated suspended-growth biological treat­
ment system. Air flow to the first three rows of static tube 
aerators were intermittently reduced to establish an 
anoxic/oxic or anaerobic/aerobic process for removal eval­
uation of particular pollutants. 

Parameter Collection and Sample Analysis 

Analyses performed daily on the Aerated Lagoon dur­
ing normal operating conditions are listed in Table I . All 
analytical testing was performed in accordance with 
"Standard Methods for the Examination of Water and 
Wastewater" [10] COD was determined by the dichro­
mate reflux titrimetic methods (Method 5OSB). BOD was 
determined using the standard 1Klay testing procedure 
(Method 507). Biological solids (dissolved, suspended, 
and volatile) were determined through gravimetric meth­
ods at 10SoC, 103°C, and 550°C respectively (Methods 
20gB-D). Total ammonia-nitrogen (NH3-N), nitrate­
nitrogen (N03-N), and orthophosphate (PO.-P) concentra­
tions were measured through colorimetric analysis. Sul­
fides (H2S-S) were analyzed using the iodometric method 
(Method 4270). A digital pH meter with combination 
electrode was used to analyze the pH of all samples 
(Method 423). Dissolved oxygen was measured using an 
on-line dissolved oxygen analyzer with a zullig sensor 
probe. Sludge settleability was determined by the use of 
settleometers measuring 30-minutezone settling rates 
(Method 130) and centrifuge spin sludge compaction 
tests [11]. Microbiological examinations of all sludge cul­
tures were aided by the use of a phase-contrast electron 
microscope with lOOX, 400X, and lOOOX objectives. 

TABLE 1. PARAMETER COLLECTION AND SAMPLE ANALYSES 

Parameter 

Flow 
% Sugar 
COD, BOD, SBOD 
TSS, TDS, MLVSS 
pH, alkalinity 
Temperature 
DO, OUR, SOUR 
Settl, SSC, SVI 
NH3-N, N03-N 
H 2S-S, PO.-p 
Microorganisms 
Color, odor, toxicity 

176 August, 1990 